
 

 

 

May 12, 2016 
 
Ms. Susan Stehle 
Ohio Department of Transportation, District 6 
400 East William Street 
Delaware, Ohio 43015 
 
Subject: Asbestos Inspection of the FRA-104-5.63 (SR104) Bridge (SFN #2508583/ PID 96509) 

over I-270, Franklin County, Ohio (L&A 16-0048) 
 
Dear Ms. Stehle: 
 
On February 05, 2016 Mr. Matthew Geiger, Ohio Department of Health (ODH) Certified Asbestos Hazard 
Evaluation Specialist (AHES OH #35832) and Mr. John Korth ODH (AHES OH #35915) of Lawhon & 
Associates, Inc. (L&A) conducted an asbestos survey of FRA-104-5.63 (SR104) Bridge (SFN #2508583/ PID 
96509) over I-270, in Franklin County, Ohio.  The purpose of the survey was to determine the presence 
of asbestos-containing materials (ACM) located on the structure.    
 
The survey consisted of an inspection of all accessible areas of the bridge to determine the presence, 
location and quantities of asbestos-containing materials.  Bulk samples were collected from suspect 
materials that could potentially be impacted during demolition/renovation work activities.  A diagram of 
the bridge and asbestos bulk sampling locations can be found in appendix B.  All available bridge plans 
were reviewed for this bridge and no asbestos containing materials were listed. 
 
Suspect Materials 
 
The materials suspected of being asbestos-containing identified during the survey are presented in Table 
1 along with an indication of their friability. 
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Table 1.  Suspected Materials 
Material Locations Friability 

Black Tar Asphalt Above Deck Non Friable 
Parapet Wall Expansion Joint  Above Deck Non Friable 

Steel Rail Beam Caulking  Above Deck Non Friable 
Green Paint Below Deck  Non Friable 

Reflector Caulking Above Deck Non Friable 
Concrete   Below Deck  Non Friable 

Expansion Joint Caulking Above Deck Non Friable 
 
Sample Descriptions, Locations and Results 
 
Sample descriptions, locations, and asbestos content as determined by Polarized Light Microscopy (PLM) 
are presented in Table 2.   

Table 2.  Sample Descriptions, Locations and Results 
Sample # Sample Description and Location Asbestos % 

1 Black Tar Asphalt North End NAD 
2 Black Tar Asphalt North End NAD 
3 Black Tar Asphalt North End NAD 
4 Reflector Caulking East Side NAD 
5 Reflector Caulking East Side NAD 
6 Reflector Caulking West  Side NAD 
7 Parapet Wall Expansion Joint East Side NAD 
8 Parapet Wall Expansion Joint East Side NAD 
9 Parapet Wall Expansion Joint West Side NAD 

10 Steel Rail Beam Caulking East Side 1.1% Chrysotile (PC) 
11 Steel Rail Beam Caulking East Side .75% Chrysotile (PC) 
12 Steel Rail Beam Caulking West Side .75% Chrysotile (PC) 
13 Expansion Joint Caulking North End NAD 
14 Expansion Joint Caulking North End NAD 
15 Expansion Joint Caulking South End NAD 
16 Concrete Beneath Bridge NAD 
17 Concrete Beneath Bridge NAD 
18 Concrete Beneath Bridge NAD 
19 Green Paint on Steel North End on Steel Beam NAD 
20 Green Paint on Steel North End on Steel Beam NAD 
21 Green Paint on Steel North End on Steel Beam NAD 

 
Materials Identified as Asbestos-Containing 
 
Under the current EPA/NESHAP regulations, materials that contain greater than 1% asbestos are 
considered to be an asbestos-containing material (ACM).  Three samples of the steel beam/rail caulking 
were found to be Asbestos Containing Material as defined by U.S EPA/’NESHAP regulations.   
 
Any contractors disturbing this material must adhere to OSHA 29 CFR 1910 and 29 CFR 1926.  The Steal 
Beam/Rail Caulking encompasses a total of 45 square feet on the East and West sides of the bridge.  
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Attachments 
 
Appendix A contains the Ohio Department of Health certifications for Mr. Matt Geiger and Mr. John 
Korth.  
 
Appendix B contains the Bulk Sample Diagram. 
 
Appendix C contains the laboratory results and chain-of-custody documentation for the asbestos bulk 
samples collected. 
 
Appendix D contains the Ohio Environmental Protection Agency Notification of Demolition and 
Renovation. 
 
Summary 
 
On February 05, 2016, Mr. Matthew Geiger, Ohio Department of Health (ODH) Certified Asbestos 
Hazard Evaluation Specialist (AHES OH #35832) and Mr. John Korth ODH (AHES OH #35915) of Lawhon & 
Associates, Inc. (L&A) conducted an asbestos survey of FRA-104-5.63 (SR 104) Bridge (SFN #2508583/ 
PID 96509) over I-270 in Franklin County, Ohio.   
 
If you have any questions, please contact Chuck Wilson or Matt Geiger at (614) 481-8600. 
 
Sincerely, 
 

                   
Matthew Geiger                       
Environmental Technician                  
 

 
Chuck Wilson 
Vice President 

 
 
 



APPENDIX A 
OHIO DEPARTMENT OF HEALTH CERTIFICATIONS 











APPENDIX B 
BULK SAMPLE DIAGRAM 



Bulk Sample Diagram for  
FRA-104-5.63  SFN 2508583 
Sampled on February 5, 2016 
By Matt Geiger AHES 35832 & John Korth AHES 35915
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APPENDIX C 
LABORATORY RESULTS AND CHAIN OF CUSTODY 



  

Lab No.: 5851464
Client No.: 1
  

  

Description: Black Tar  
Facility:

  

Location: North End  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
3 Cellulose
  

Percent Non-Fibrous Material:
97

  

Lab No.: 5851465
Client No.: 2
  

  

Description: Black Tar  
Facility:

  

Location: North End  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
2 Cellulose
  

Percent Non-Fibrous Material:
98

  

Lab No.: 5851466
Client No.: 3
  

  

Description: Black Tar  
Facility:

  

Location: North End  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
2 Cellulose
  

Percent Non-Fibrous Material:
98

  

Lab No.: 5851467
Client No.: 4
  

  

Description: Grey Caulk  
Facility:

  

Location: East Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851468
Client No.: 5
  

  

Description: Grey Caulk  
Facility:

  

Location: East Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851469
Client No.: 6
  

  

Description: Grey Caulk  
Facility:

  

Location: West Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851470
Client No.: 7
  

  

Description: Tan Non-Fibrous  
Facility:

  

Location: East Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

Laboratory Director
Frank E. Ehrenfeld, III

Approved By:
Date Analyzed: 2/12/2016 9:36:33 AM

2/8/2016Date Received:

Analyst: Ellen Smith

Please refer to the  Appendix  of this report for further information regarding your analysis.

Signature:

9000 Commerce Parkway Suite B
Mt. Laurel, New Jersey 08054

Telephone: 856-231-9449
Email: customerservice@iatl.com

CERTIFICATE OF ANALYSIS
Client: Lawhon & Associates Inc.

1441 King Avenue
Columbus     OH     43212

2/15/2016Report Date:
Report No.: 502519 - PLM
Project: FRA 00104 05630 N
Project No.: 16-

BULK SAMPLE ANALYSIS SUMMARY
Client: LAW411

Dated : 2/15/2016 11:50:24 AM Page 4 of 6



  

Lab No.: 5851471
Client No.: 8
  

  

Description: Tan Non-Fibrous  
Facility:

  

Location: East Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851472
Client No.: 9
  

  

Description: Tan Non-Fibrous  
Facility:

  

Location: West Side  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851473
Client No.: 10
  

  

Description: Grey Caulk  
Facility:

  

Location: East Side  

Percent Asbestos:
PC 1.1 Chrysotile
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
98.9

  

Lab No.: 5851474
Client No.: 11
  

  

Description: Grey Caulk  
Facility:

  

Location: East Side  

Percent Asbestos:
PC 0.75 Chrysotile
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
99.25

  

Lab No.: 5851475
Client No.: 12
  

  

Description: Grey Caulk  
Facility:

  

Location: West Side  

Percent Asbestos:
PC 0.75 Chrysotile
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
99.25

  

Lab No.: 5851476
Client No.: 13
  

  

Description: Black Caulk  
Facility:

  

Location: North End  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

  

Lab No.: 5851477
Client No.: 14
  

  

Description: Black Caulk  
Facility:

  

Location: North End  

Percent Asbestos:
None Detected
  

Percent Non-Asbestos Fibrous Material:
None Detected
  

Percent Non-Fibrous Material:
100

Laboratory Director
Frank E. Ehrenfeld, III

Approved By:
Date Analyzed: 2/12/2016 9:36:33 AM

2/8/2016Date Received:

Analyst: Ellen Smith

Please refer to the  Appendix  of this report for further information regarding your analysis.

Signature:

9000 Commerce Parkway Suite B
Mt. Laurel, New Jersey 08054

Telephone: 856-231-9449
Email: customerservice@iatl.com

CERTIFICATE OF ANALYSIS
Client: Lawhon & Associates Inc.

1441 King Avenue
Columbus     OH     43212

2/15/2016Report Date:
Report No.: 502519 - PLM
Project: FRA 00104 05630 N
Project No.: 16-

BULK SAMPLE ANALYSIS SUMMARY
Client: LAW411

Dated : 2/15/2016 11:50:24 AM Page 5 of 6



Lab No.: 5851478
Client No.: 15

Description: Black Caulk  
Facility:

Location: South End  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851479
Client No.: 16

Description: Tan Cementitious  
Facility:

Location: Beneath Bridge  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851480
Client No.: 17

Description: Tan Cementitious  
Facility:

Location: Beneath Bridge  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851481
Client No.: 18

Description: Tan Cementitious  
Facility:

Location: Beneath Bridge  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851482
Client No.: 19

Description: Green/Brown Paint  
Facility:

Location: North End On Steel Beam  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851483
Client No.: 20

Description: Green/Brown Paint  
Facility:

Location: North End On Steel Beam  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Lab No.: 5851484
Client No.: 21

Description: Green/Brown Paint  
Facility:

Location: North End On Steel Beam  

Percent Asbestos:
None Detected

Percent Non-Asbestos Fibrous Material:
None Detected

Percent Non-Fibrous Material:
100

Laboratory Director
Frank E. Ehrenfeld, III

Approved By:
Date Analyzed: 2/12/2016 9:36:33 AM

2/8/2016Date Received:

Analyst: Ellen Smith

Please refer to the  Appendix  of this report for further information regarding your analysis.

Signature:

9000 Commerce Parkway Suite B
Mt. Laurel, New Jersey 08054

Telephone: 856-231-9449
Email: customerservice@iatl.com

CERTIFICATE OF ANALYSIS
Client: Lawhon & Associates Inc.

1441 King Avenue
Columbus     OH     43212

2/15/2016Report Date:
Report No.: 502519 - PLM
Project: FRA 00104 05630 N
Project No.: 16-

BULK SAMPLE ANALYSIS SUMMARY
Client: LAW411
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APPENDIX D 
OHIO ENVIRONMENTAL PROTECTION AGENCY 

NOTICE OF DEMOLITION AND RENOVATION 






